

香港粉嶺安居街33號 33, On Kui Street, Fanling, Hong Kong. Tel : 2677 2138
 香港粉嶺安全街29A號 29A, On Chuen Street, Fanling, Hong Kong. Fax: 2677 0351
 E-mail: castco@netvigator.com Website: www.castco.com.hk

Test Certificate

Determination of skid resistance value
 for clay and calcium silicate pavers
 (BS6677 : Part 1 : 1986 Appendix E)

Date of issue: 29 August 2015

Page 1A of 1 page(s)

Castco LRN: HC0150724-1

Details as supplied by client

Client: Top Excel (Hong Kong) Ltd.

Client's ref. no.: --

Contract no.: --

Job title: --

Sample type: Well's Anti Slip Treatment

Work size : 200 mm x 200 mm x 8 mm (L x W x T)

Date cast: --

Bulk sample size: --

Laboratory Test Result

Date sample received : 24 July 2015

Date of test : 28 July 2015

Specimen no.	Wet skid resistance value	Mean wet skid resistance value
1	74	74
2	74	
3	74	
4	73	
5	73	

Remarks : 1. Test result relates only to the specimen tested.
 2. This test report supersedes previous test report of Castco LRN: HC0150724-1 issued on 04 August 2015.

Checked by:


CHEUNG CHUN PONG
 Assistant Technical Officer

Approved Signatory:


WONG KA MAN
 Laboratory Manager

End of Report